
AGENDA 
IRVINE RANCH WATER DISTRICT 

WATER RESOURCES POLICY AND COMMUNICATIONS 
COMMITTEE MEETING 

THURSDAY, OCTOBER 6, 2022 

 
CALL TO ORDER 1:30 p.m. 
 
ATTENDANCE Committee Chair:  John Withers   
 Member:  Karen McLaughlin   
 
ALSO PRESENT Paul Cook   Paul Weghorst   
 Wendy Chambers   Cheryl Clary   
 Fiona Sanchez   Jim Colston   
 Christine Compton   Kellie Welch   
 Mark Tettemer   Amy McNulty   
 John Fabris       
         
         
 

PUBLIC COMMENT NOTICE 
 

If you wish to address the Committee on any item, please submit a request to speak via the 
“chat” feature available when joining the meeting virtually.  Remarks are limited to three 
minutes per speaker on each subject.  Public comments are limited to three minutes per speaker 
[...]
RELEVANT E XPERIENCE

Irvine Ranch Water District, 2016 Water 
Reliability Study, Irvine, CA
Project Engineer. Provided modeling and evaluation 
of local and imported water supply reliability under a 
variety of emergency scenarios based on a rigorous 
and transparent probability of risk analysis. Recent 
climate change research and projected reliability of 
imported water resources were incorporated into 
the analysis. Level of service expectations were 
established and mitigation strategies developed.

Irvine Ranch Water District, Michelson WRP 
Tertiary Filters Improvements, Irvine, CA
Project Manager. IRWD contracted HDR to 
perform the preliminary and final design for the 
rehabilitation of the tertiary filtration system 
(originally constructed in 1978) and consists 
of the tertiary filters, backwash supply, spent 
backwash, air scour blower, and air compressor. An 
investigation into the poor performance of Filter 
No. 7 and a condition assessment of the concrete 
backwash supply and spent backwash tanks were 
also performed to better inform the extent of the 
rehab design and make modifications to potentially 
improve filter performance.

Irvine Ranch Water District, Sewage Treatment 
Master Plan, Irvine, CA
Basis of Planning Task Lead. HDR assisted with 
preparation of master plan, which characterized 
sewage for such constituents as organic content 
and nutrients, determined future sewage 
conveyance requirements to each of the recycling 
plants, identified future treatment processes and 
their associated capacities at both the 28 mgd 
Michelson Water Recycling Plant and 7.8 mgd Los 
Alisos Water Recycling Plant, identified beneficial 
uses of sewage, minimized diversion of sewage to 
Orange County Sanitation District, and identified 
ways of managing the sewage collection and 
treatment systems in the most cost-effective 

manner while balancing the projected sewage 
flows with projected recycled water demands. The 
master plan identified capital improvement projects 
necessary to implement the recommendations 
and a corresponding implementation program for 
those improvements. Changes that were addressed 
in the master plan included the new biosolids 
and energy recovery facilities at the Michelson 
plant, potable reuse program, sewer flows from 
the Irvine Business Complex, increased loading 
concentrations, water conservation and increased 
developments, Michelson plant diversion to San 
Diego Creek, and Orange County Water District’s 
Green Acres Project. The project included update 
of the existing sewer collection model to generate 
options for sewage conveyance to better optimize 
the management of flows throughout the collection 
system and their ultimate end use.

Irvine Ranch Water District, Recycled Water 
Salt Management Plan, Irvine, CA
Deputy Project Manager and Project Engineer. 
Assisted the management of project work, 
schedule, and team. Identified and assigned tasks 
to the project team, coordinated and collaborated 
with Irvine Ranch Water District (IRWD), other 
utility agencies and subconsultants, performed 
data collection and analysis, provided direction to 
develop the model and resolve data gaps, evaluated 
alternative mitigation strategies, and wrote reports. 
To better understand the contributing sources 
of salt in IRWD’s recycled water product, IRWD 
selected HDR to prepare a Salt Management Plan 
that contains a comprehensive historic, present 
day and future salt balance analysis, quantifies salt 
concentration limits for recycled water customers 
and identifies costs and benefits of mitigation 
strategies to control salts in the recycled water 
product. Solutions from both the potable water and 
wastewater perspective were evaluated to determine 
the most cost-effective approach to reducing salinity. 

EDUCATION
MS Environmental Engineering 
(Civil Engineering with 
Environmental Emphasis), 
University of Miami, 2006

BS Chemistry (Chemistry and 
Environmental Health Science), 
University of Miami, 2004

REGISTRATIONS
Professional Engineer  
- Civil, California, No. 76824

LEED Accredited Professional, 
United States National 
Registration, No. 10328834

INDUSTRY TENURE
18 years

HDR TENURE
15 years

Amy is a proven senior engineer with extensive experience in water and wastewater master planning, design, and 
engineering services during construction projects throughout Southern California. Her expertise is in the design 
of treatment plant processes, mechanical pumping systems, pilot testing and research, alternative technology 
evaluations, mass balance and financial model development, pipeline alignments, data analysis for technically based 
local limits, quality assurance, and field engineering services during construction. She has worked with the District 
on many important projects, some of which include the Michelson WRP Phase II Expansion and Tertiary Filter 
Rehabilitation projects, the Sewage Treatment Master Plan, as well as the Cienega Selenium Treatment Facility.

Amy Omae, PE, LEED AP
Principal in Charge

D-43



A04

Irvine Ranch Water District, Cienega Selenium 
Treatment Facility, Irvine, CA
Deputy Project Manager and Project Engineer. 
Responsible for managing the project work, budget, 
schedule, and team. Ms. Omae coordinated with 
Irvine Ranch Water District (IRWD), regulatory and 
permitting agencies, vendors, and subconsultants, 
performed civil and process design, evaluated 
alternatives, and participated in the pilot testing. 
HDR performed an evaluation to identify and 
recommend the technology treatment alternatives 
to remove selenium from Peters Canyon Wash 
in Irvine, California. HDR pilot tested the the 
Advanced Biological Metals Removal (ABMet) 
system, completed a 60% design of a 3-cfs 
Cienega Selenium Treatment Facility (Cienega) 
and the 100% design of the infiltration gallery and 
discharge systems for the facility. 

Irvine Ranch Water District, Filter Pump No. 2 
Discharge Header Replacement, Irvine, CA
Project Manager. Amy was responsible for 
coordinating and collaborating with Irvine Ranch 
Water District (IRWD), managing the project work, 
schedule, and team. HDR was selected to develop 
the design to replace the corroded discharge 
header for the Michelson Water Recycling Plant 
(MWRP) Filter Pump Station No. 2 (FPS-2) and 
incorporate cathodic protection measures on 
the new header. FPS-2 is part of the MWRP 
conventional treatment train to convey up to 22 
mgd of secondary effluent to the tertiary filters, 
high-rate clarifier, or long-term storage. HDR is 
currently providing engineering services during 
construction for submittal reviews and RFIs.

Irvine Ranch Water District, Biosolids/Energy 
Management Plan, Irvine, CA
Staff Engineer. Prepared a biosolids handling 
preliminary design report for the Michelson 
Water Recycling Plant (MWRP), as well as an 
energy efficiency master plan for MWRP and Los 
Alisos Water Reclamation Plant. HDR evaluated 
several solids handling alternatives. The resulting 
preliminary design included centrifugal thickening 
of primary and waste activated sludge, acid-phased 
anaerobic digestion, centrifugal dewatering, 
treatment of dewatering centrate, and solids drying 
to 95 percent. The biogas will be cleaned and 
utilized in a fuel cell to produce 1.4 megawatts of 
electricity and to partially fuel the dryer. 

Irvine Ranch Water District, Michelson WRP 
Phase II Expansion, Design and Engineering 
Services During Construction, Irvine, CA
Project Engineer and Staff Engineer. Responsible 
for developing the design of the agitation aeration 
distribution system for the influent junction structure, 
headworks, primary splitter box, and primary 
distribution channel, managing and performing QA/
QC review of submittal reviews and requests for 
information (RFIs), change orders, civil site grading 
design, and field engineering. HDR performed the 
conceptual design, preliminary design, and final 
design, and provided engineering services during 
construction of the Michelson Water Reclamation 
Plant Phase 2 expansion to 33 mgd.

Irvine Ranch Water District, Baker WTP 
Construction Management Services, Irvine, CA
Task Lead. HDR was retained by Irvine Ranch 
Water District to provide improved water supply 
and water system reliability to the service areas of 
IRWD and four other local water agencies including 
El Toro Water District Moulton Niguel Water 
District Santa Margarita Water District and Trabuco 
Canyon Water District.

Irvine Ranch Water District, Salt Model Phase I 
Refresh, Irvine, CA
Task Lead. This project is Phase 1 of the refresh 
to Irvine Ranch Water District’s Salt Balance 
Model (originally developed by HDR in 2015) that 
identifies the impact of changing potable water 
sources, wastewater discharges (residential, 
commercial, industrial), and treatment plant 
processes on the total dissolved solids (TDS), 
chloride (Cl), and boron (B) in their recycled water 
product. The Salt Model Update will be organized 
into two phases with Phase 1 being a refresh of 
historical data that serves as the basis of the 
model, recalibration, and incorporate planned 
future facilities consistent with IRWD’s Sewage 
Treatment Master Plan, and provide additional 
model enhancements.  

AMY OMAE (CONTINUED)

D-44



A05

RELEVANT E XPERIENCE

Irvine Ranch Water District, Michelson Water 
Recycling Plant Phase 2 Expansion, Irvine, CA
Project Manager/Task Leader/Construction 
Manager. This award-winning $87.5 million project 
expanded capacity of the Michelson Water Recycling 
Plant to 33 mgd. Improvements included influent 
sewers, new headworks, expansion of the primary 
sedimentation tanks, new primary effluent pumping 
station and flow control, modified flow equalization 
basins, secondary treatment expansion with new 
membrane bioreactor (MBR) facility, new high-rate 
clarifier to treat filter backwash, new ultraviolet 
(UV) disinfection system, reclaimed water pumping, 
modifications to chlorine contact basins, chemical 
feed systems, new pumping and other ancillary 
facilities, and electrical modifications.

Irvine Ranch Water District, Michelson WRP 
Tertiary Filters Improvements, Irvine, CA
Task Lead. HDR is performing the preliminary and 
final design for the rehabilitation of the tertiary 
filtration system (originally constructed in 1978) which 
consists of the tertiary filters, backwash supply, spent 
backwash, air scour blower, and air compressor. An 
investigation into the poor performance of Filter 
No. 7 and a condition assessment of the concrete 
backwash supply and spent backwash tanks were also 
performed to better inform the extent of the rehab 
design and make modifications to potentially improve 
filter performance. 

Irvine Ranch Water District, Sewage Treatment 
Master Plan, Irvine, CA
Project Manager, Treatment Plant Conceptual 
Design Task Lead. HDR assisted with preparation 
of master plan, which characterized sewage 
for such constituents as organic content and 
nutrients, determined future sewage conveyance 
requirements to each of the recycling plants, 

identified future treatment processes and 
their associated capacities at both the 28 mgd 
Michelson Water Recycling Plant and 7.8 mgd Los 
Alisos Water Recycling Plant, identified beneficial 
uses of sewage, minimized diversion of sewage to 
Orange County Sanitation District, and identified 
ways of managing the sewage collection and 
treatment systems in the most cost-effective 
manner while balancing the projected sewage 
flows with projected recycled water demands. The 
master plan identified capital improvement projects 
necessary to implement the recommendations 
and a corresponding implementation program for 
those improvements. Changes that were addressed 
in the master plan included the new biosolids 
and energy recovery facilities at the Michelson 
plant, potable reuse program, sewer flows from 
the Irvine Business Complex, increased loading 
concentrations, water conservation and increased 
developments, Michelson plant diversion to San 
Diego Creek, and Orange County Water District’s 
Green Acres Project. The project included update 
of the existing sewer collection model to generate 
options for sewage conveyance to better optimize 
the management of flows throughout the collection 
system and their ultimate end use.

Irvine Ranch Water District, Biosolids/Energy 
Management Plan, Irvine, CA
Project Engineer. Prepared a biosolids handling 
preliminary design report for the Michelson 
Water Recycling Plant (MWRP), as well as an 
energy efficiency master plan for MWRP and Los 
Alisos Water Reclamation Plant. HDR evaluated 
several solids handling alternatives. The resulting 
preliminary design included centrifugal thickening 
of primary and waste activated sludge, acid-phased 
anaerobic digestion, centrifugal dewatering, 

EDUCATION
BS Civil Engineering, Stanford 
University, 2001

REGISTRATIONS
Professional Engineer, Civil, CA, 
No. 67066

LEED Accredited Professional

INDUSTRY TENURE
21 years

HDR TENURE
16 years

Gregorio has extensive experience in the planning, design, construction, and management of wastewater and water 
projects in Southern California. He has served as a trusted advisor to the District for over 12 years and understands 
your systems, processes, and procedures. His specialization is in wastewater treatment processes with a particular 
interest in advanced treatment  including: nutrient removal, filtration, membranes, and disinfection. Project 
experience includes the design of utility and infrastructure facilities, and systems economic evaluations, regulatory 
compliance, negotiations with regulatory agencies, investigation and design of wastewater collection, and distribution 
facilities, wastewater treatment plant design, open-channel and closed conduit flow, parameter monitoring systems,  
wastewater pumping stations,  and collection and conveyance infrastructure.

Gregorio Estrada, PE, LEED AP
QA/QC

D-45



A06

treatment of dewatering centrate, and solids drying 
to 95 percent. The biogas will be cleaned and 
utilized in a fuel cell to produce 1.4 megawatts of 
electricity and to partially fuel the dryer. 

Irvine Ranch Water District, Recycled Water 
Salt Management Plan, Irvine, CA
Client Service Manager. HDR was selected to 
prepare a Salt Management Plan that contains a 
comprehensive historic present day and future salt 
balance analysis quantifies salt concentration limits 
for recycled water customers and identifies costs 
and benefits of mitigation strategies to control salts 
in the recycled water product. Solutions from both 
the potable water and wastewater perspective were 
evaluated to determine the most cost-effective 
approach to reducing salinity. 

Irvine Ranch Water District, MWRP Filter Pump 
Station No. 2 Replacement Design, Irvine, CA
Task Lead. HDR was contracted to develop 
the construction documents on an expedited 
schedule to replace the corroded FPS-2 header, 
install new isolation valves and flow meter, and 
provide cathodic protection. HDR engaged with 
stakeholders to develop a detailed construction 
sequence, temporary bypass pumping 
implementation and testing plan, and startup plan 
for the FPS-2 pumps during the design phase. 
Following the completion of this design effort, 
IRWD contracted with HDR to provide Engineering 
Services During Construction. 

Irvine Ranch Water District, Syphon Reservoir 
Owner’s Engineer, Irvine, CA
Project Manager. IRWD is expanding its existing 
500 acre-foot Syphon Reservoir to 5,000 
acre-feet to provide storage capacity for its 
expanding recycled water program. The $90 
million construction project includes removing 
the existing 59-foot high dam and the design and 
construction of a 130-foot-high embankment dam, 
a sloping intake and outlet works, a spillway, and 
on-site treatment facilities. The HDR team is acting 
as IRWD’s Owner’s Representative, and is helping 
IRWD navigate through the investigation, design, 